F-21 AIR FILTER ASS'Y

Ttem
1

O OO0 3 O W»n &~ W D

Part No.
17300-E19-000
17320-E12-000

91710-06012-10G

16300-A27-000

91700-06016-10G

16313-A27-000
97411-178-10
17360-E33-000
17362-E33-001
71206-A20-A00
97414-050090
15228-A27-010
16314-A27-000
97411-138-08
16312-A76-001
97411-197-12
17331-E33-000
97414-090090
97414-060090
12313-4585-30
97411-078-06
93612-A21-000
97411-075-08
16312-A46-000
97411-A01-000

91700-06010-10Z

97412-A01-010

Part Name

22 SRE A e Rk
2 SRR s A
FNFES SRR ()
TR =
VaVe-ke AL e
JERE (R L)
HIE(B-35-03)
HRE-CVT
HRE-CVT

PR Rl R ] o
HIRCKEH)
=IREPE
JBERAE - [E]
IR
IR (T )
IR

IR

IR

HZEHE

IR

B

IR

TR

IR
VaV=FZAEIL e
IR

Air Cleaner Ass'y

Filter Element, Air Cleaner

Hex Washer Face Bolt
Oi1l Filter, Box

Hex. Bolt, Flange
Hose, Pressure Release
Clip

Hose, Breath

Hose, Breath Out
Bracket,O1l Filter Box
Clip

Tee Connector

Hose, Pressure Release
Clip

Hose, Pressure Release
Clip

Hose

Clip

Clip

Vacuum Tube,Fuel
Clip

Cap, pipe

Clip

Hose, Pressure Release
Clip

Hex. Bolt, Flange

Clip

Spec
AR LR AL

M6*12

M6x16

FLIK17.8~21.8

ZHC 32-50*9W

FL%13.8~15.8
300mm
FLIE19.7~25.7

ZHC 70-90*9W
ZHC 40-60*9W

M B4 4.5%8.5*30
FLIRT.8~9.5

ES0030 B82H 1183 4% 3E

FLIKT.5~9.5

1/2"/ hp1506-120(FE$8)
M6%10
MinHC-1 74%

BACK

—_— N = e e e DN R e e e DN R e e e e N N N e



IGEEEERBEEERRECEERERIIES

HE
H

AN
R
HAEE a5 AR
RATS AR T GRS

pl)
U

=

AR U RAVL S
FHEHIAR RS &

AL
HFEHE
L

&im

TR EmAE A
Fil 72 RS 4R
KigdHE
SEHUHE
HEER

Al E+EE

|

P
\N

R

\

G4H

S Hd: 1
%“DD

.

=
=
o

]

AG400 (L)

EXHAUST PIPE
CHASSIS

A ARM,REAR

REAR SHOCK

FRONT SHOCK

FOOTREST, FRONT BUMPER
STEERING, SHAFT, LINK

HANDLE BAR

BRAKE

FUEL TANK

FRONT WHEEL

REAR WHEEL

REAR AXLE GEAR CASE ASS'Y
FRONT DIFFERENTIAL
RADIATOR

BRAKE OIL TUBE

GEAR

FRONT/REAR FENDER
FRONT/TAIL LIGHT
ELECTRONICS

AIR FILTER ASS'Y



F-1 EXHAUST PIPE

SETR Item Part No. Part Name Spec
1 12164-A76-001 PERETHEL Front Exhaust Pipe
2 12160-A76-000 HEREREL Muffler
3 12161-A03-000 PERE® S/ JFEL4E)  Washer, Exhaust 20%36%4.8
4 91700-08016-12G VAV k=il e M8x16
5 92130-08S-12G &% EI5H 7 RTE Nut, Insert Lock M8
6 97213-A12-000 PEREEE
7 12162-A27-041 PERERREVR-F Heat shield
8 93100-12025-50G SETHIEARE Washer , Plate 12%25%5
9 91700-10074-14G-1  Nfa4%mEiIER: Hex. Bolt, Flange M10%74
10 91751-06015-10G AR IEFRIEEE  Bolt, Hex M6*15
11 93100-08522-20G ST EA R Washer,Plate 8.5x22x2.0
12 97414-040090 s Clip ZHC 25-40%9W 304s
13 12162-A78-010 PERETEEME-AT_ L Heat shield
14 12162-A78-000 PERERREME-AT T Heat shield

e e\ I e N T e S e S e S N I AN T e R e e S



F-2 FRAME

F-2 &mUER) Item

1

O OO0 3 O Lt B~ WD

e e T S T e e e
O 00 3 O Ui A W DN~ O

DO
()]

Part No.
71000-U03-000
93300-1025-39
91710-08018-12G-2
91700-10208-14G
91700-10158-14G
93300-1025-14
92130-10S-14W
91700-10136-14C
71250-A78-000
93104-06014-08
91731-06012S
91710-08012-12G
91710-06012-10G
92130-05S-08W
93502-U03-000
91760-05012-05W
93300-1025-44
62240-A01-000
92130-06S-10G
71205-A76-000

Part Name
S T G- L Chassis
fEibEE Spacer tube
PN EIERR (%) Hex. Bolt, Flange
N IR Hex. Bolt, Flange
TN IR Hex. Bolt, Flange
b Spacer tube
&7 5 BEIE Nut, Insert Lock
NG H TR Hex. Bolt, Flange
IR Support
JEFEZE Washer, Nylon

ElEERa ey exES 75:0)
NG IHIIRE (T %)
IS IR (%)

K IHIvH 7 IRIE

e

AV e

il

&R

G IHI5E BRI
5%

Screw,Cross

Hex Washer Face Bolt
Hex Washer Face Bolt

Nut, Insert Lock
Rubber Mat

Bolt, Hex, Socker
Spacer tube
Reflector, Rear
Nut, Insert Lock
Plate,Mount

Spec

M8x18
M10*208p*P1.25
MI10*158

M10x136
6.0x14x0.8t
M6*12
M8x12
M6*12

M5

M5X12

M6

3

[ S O R S S e e ) e S S Tl NS R, T O R N e



F-2 #4(#a6e)

F-2 FRAME

Item

1

O OO0 3 O Lt B~ WD

DO M/ = = = = = = = e
O O 0o 3 O bt AW N — O

Part No.
71000-U03-000
93300-1025-39
91710-08018-12G-2
91700-10208-14G
91700-10158-14G
93300-1025-14
92130-10S-14W
91700-10136-14C
71250-A78-000
93104-06014-08
91731-06012S
91710-08012-12G
91710-06012-10G
93615-U03-000
93502-U03-000
91760-05012-05W
93300-1025-44
62240-A01-000
92130-06S-10G
71205-A76-000

Part Name
S T G- L Chassis
fEibEE Spacer tube
PN EIERR (%) Hex. Bolt, Flange
N IR Hex. Bolt, Flange
TN IR Hex. Bolt, Flange
b Spacer tube
&7 5 BEIE Nut, Insert Lock
NG H TR Hex. Bolt, Flange
IR Support
JEFEZE Washer, Nylon
[BIFATF i8R EE)  Screw,Cross
7N 4 HIEAR (M%) Hex Washer Face Bolt
7N EIRRE(T7E) Hex Washer Face Bolt
EE
EEE Rubber Mat
N PR AR Bolt, Hex, Socker
bR Spacer tube
‘KR Reflector, Rear
&% [H] 58 7 12E Nut, Insert Lock

5%

Plate,Mount

Spec

M8x18
M10*208p*P1.25
MI10*158

M10x136
6.0x14x0.8t
M6*12

M8x12
M6*12

M5X12

M6

3

|\ I N S SN S S O T NS R I SN

—
o

O OO O



F-3 A ARM,REAR

Item
1

O 0 3 O LD B~ W o

— = e e
N W O = O

Part No.
81113-A13-001
81108-A13-001
81112-A13-002
81107-A13-002

95200-TA172425

96100-172403-1
93300-1017-51

91700-10070-14G

92130-10S-14W
93109-17030-23
81035-A13-001
81025-A13-001
81030-A13-002
81020-A13-002

Hie AR
e TAE
Hig AR
ik EAEE

R E R

SHE

fEifE

TN IS
& IrITH  1RE
PUHARE

ik FABMHE
% TABHE
fHik EABHE
etk EABMHE

Part Name
A Arm, Lower, Right
A. Arm, Lower, Left,Rear
A Arm, Upper, Right, Rear
A. Arm, Upper,Left,Rear
bearing, Needle
Oil Seal
Spacer tube
Hex. Bolt, Flange
Nut, Insert Lock
Washer , PU
A Arm Ass'y, Lower,Right,Rear
A. Arm Ass'y, Lower, Left,Rear
A Arm Ass'y, Upper,Right,Rear
A. Arm Ass'y, Upper,Left,Rear



Spec

WD+ ED+ 5 ERAER
ESHD+ED+ 5o RS R
TA 17%24%25

17%24%3

10*17%51

M10x70

17%30%2.3

Q'ty

—_ =



F-4 #@2KE

F-4 REAR SHOCK

Item

1

O OO0 3 O L &~ W N

—_ =
—_ O

Part No.
§2200-U03-000
91700-10048-14G
92130-10S-14W
71245-A13-110
82320-A13-000
82325-A13-000
92122-10-14C
83143-A13-000
83142-A13-000
83141-A13-000
91710-08018-12G-2

AV E A 1L NS

& IHIsH 5 IR

PH AR

AR (/)

DA EAIARCE)

A& IH 1ETEIRNE
AR T EE s

AR EEEMR
TEBLK

TN G IR %)

Part Name

Shock Absorber, Rear
Hex Washer Face Bolt
Nut, Insert Lock

Rod, Anti-Roll
Rod, Anti-Roll
Nut,Hex. Flange
Bracket

Bracket

Bracket

Hex. Bolt, Flange

Spec

M10x48

STKMI13A

M10

Mgx18

Qty

B N S S S T e e e S N S N A



F-5 FRONT SHOCK

Item Part No. Part Name
1 81200-U03-000 Hij At EE2s Shock Absorber, Front
2 91700-10048-14G I\ FE & RS Hex Washer Face Bolt
3 92130-10S-14W 5 I E 7 BRI Nut, Insert Lock
4 81111-A13-001 R AR A Arm, Lower, Right
5 81106-A13-001 FERT AR A. Arm, Lower, Left
6 81110-A13-002 HHI AR A Arm, Upper, Right
7 81105-A13-002 FERT AR A. Arm, Upper,Left
8 95200-TA172425 NEsan PE bearing, Needle
9 96100-172403-1 SHES O1l Seal
10 93300-1017-51 Bl Spacer tube
11 91700-10070-14G N AR Hex. Bolt, Flange
12 94000-03032 B 155
13 93109-17030-23 PUSARE] Washer , PU
14 52316-A27-000 AR E A BE
15 93406-STW34 ANERHE Cir Clip
16 93100-12018-10B SEH EAE Washer , Plate
17 92140-12-17G AT (- FRUETE Nut, Insert Lock
18 81015-A13-001 HHI FAEHE A. Arm Ass'y, Lower, Right
19 81005-A13-001 R FABMSHE A-Arm Ass'y, Lower, Left
20 81010-A13-002 FEi EABHE A-Arm Ass'y, Upper,Right
21 81000-A13-002 R EABMHE A-Arm Ass'y, Upper, Left



Spec

M10x48

LR
LR

TA 17#24%*25
17#%24%*3
10*17#51
M10x70
3.2%32
17%30%2.3

STW-34
12*%18*1.0
M12

— = /= = NN NN



F-6 FOOTREST, FRONT BUMPER

F-6 %P3 Item

1

O o0 3 O L B~ W N

,_.,_
—_ O

Part No.
72305-A13-000
72310-A13-000
71219-A13-100
72215-A13-001
72220-A13-001
91700-08016-12G
91700-06012-10G
91700-08012-12G

91710-10022-14G-1

91731-06015S-1
93611-A03-001

G

TEEEAR

AT PRI EATF
AR

st A1}

AV E 1L NES

NG IR
N4 IHIIEAE-ENG
TN IR %)
[BI5H -+ 42 (A S
piilie 5153

Part Name

Foot Peg, Right
Foot Peg, Left
Rail,Front Bumper
R. Footrest

L. Footrest

Hex. Bolt, Flange
Hex. Bolt, Flange
Hex. Bolt, Flange
Bolt, Cross
Rivet,Rubber

Spec

M8x16

M6*12

M8x12

M10x22

M6x15 fEHTEE ]

O DN DN DN — /= =

— =
N O



F-7 STEERING, SHAFT, LINK

F-7 B Item

1

O 0 3 O D B~ WL

e e e
A W O = O

15

Part No.
52205-A76-000
52206-A13-000
91710-10016-14G
96100-323804
52120-A13-000
93300-0914-42
52210-A13-000
52211-A13-000
91770-08060-12G
96100-304707
93405-RTW47
95100-6204LLU
52207-A13-000
52121-A27-000
91760-08050-06G
96100-274207
52209-A13-001
92141-14-21G
94000-03032
52300-A13-000
92141-10-14G
94000-02525
93612-A27-000

3 LR AR

07 1A [ 7 R
NG IR %)
SHESAEINER AL PIGE
o ]

EbRE

T3 ERE 2R

[E] e # A

AR

S

PIERZE

UESTR T

3 [EIAE T [ e
BT8R e
VAVEVNET ENES
JHES

T
FETE 7S A& RS
[ 185

AR

FfE 1L RR S RIS
3 18

e

Part Name

Steering Shaft A'ssy
SUPPORT,SREERING COLUMN
Hex. Bolt, Flange

Oil Seal

Shaft Holder, Steering

Bracket,Steering Lower
Washer,Lock

Hex. Bolt

Oil Seal

bearing, Ball
SUPPORT,SREERING COLUMN
Bracket,Steering Lower

Bolt, Hexagon, Socker

O1l Seal

ARM,PITMAN

Cross Thread Nut

Link Ass'y

Nut, Insert Lock
Cotter pin

Cap, pipe

Spec

M10*16
31.8%38.2*%3.9

0%14%42

M8x60
TC 304707
RTW-47

M8*50

TC 27x42x7 OS-6589(VITON)
s

M14

3.2%32

2.5x25
CA29 1 18"

Q'ty

e S N S N T e e S e S S A L e e\ T S = W \NO R \NO B \N I \NO B S =



F-8 T/ arRaa &

e T T
P =

F-8 HANDLE BAR (Double Hand Brake)

Item
1

O OO0 3 O i &~ WL N

I Sy S
M W NN = O

Part No.

51100-A76-000-BK ~ F-2

51105-A03-100
61101-A03-000
31410-A03-000
31460-A03-001
31470-A03-000
31215-A09-000
31210-A27-000
52105-A03-000
52110-A03-000

91700-08065-12G-1

71320-A06-000
72200-A76-000
93104-06014-08
91731-060125
31405-A79-000
31220-U03-000
51115-A03-001
61212-A78-000
52125-U03-000
62105-A01-00A
62126-A01-000
62130-U03-000

FHEE
VastialE Kt RSy
PIH R

A B AR H G
P U R AR

HPIER

TRIEHA L E LA

FHE T EE B
T b E R
AR
i SO
FHEE
[EREE R

BB IR (N S8
FERIFRHERFAR)

PH JELF4R

%4, LR
4WDFHE

AN GAETMIE A
i EEN XA
TSR AH
i E =Ny XA

Part Name

Handlebar
Grip, Handle
Handle Switch Ass'y, Left

Bottom Clamp, Thumb Throttle

Lever Ass'y,Right
Parking Brake Ass'y
Cable, Throttle

Parking Cable

Bottom Clamp, Handlebar
Top Clamp, Handlebar
Hex Washer Face Bolt
Support, Meter Fender
Handlebar Cover

Washer, Nylon
Screw,Cross

Lever Ass'y, Left(Disk brake)
Cable, Manual Choke
Rear Mirror, L+R

AWD switch

Clamp, Indicator Light
Indicator Light, Oil(Red)

Indicator Light, Temperature

Spec

HY-606M AETRL:20mm 4= HE &
ETEEFTEE

ATVR/KTL-501-R

e R LB AL TR 2.7/ F4£35.5mm

A09 300cc Utility

M8*65

AL

6.0x14x0.8t

M6*12

A B, o RSt L, RSty B SR 14/1842:35.5mm

FP-318-3A/fIEE 2L
3FL

IR
&L

3

e e e e e e e e L T e S e S = W NG \ND I NN T e S e R e e I



F-8 Fie/luit/ MM s

F-8 HANDLE BAR (Double Hand Brake)

Item
1

O OO0 3 O i &~ WL N

I Sy S
M W NN = O

Part No.

51100-A76-000-BK ~ F-2

51105-A03-100
61101-A03-000
31410-A03-000
31460-A03-001
31470-A03-000
31215-A09-000
31210-A27-000
52105-A03-000
52110-A03-000

91700-08065-12G-1

71320-A06-000
72200-A76-000
93104-06014-08
91731-060125
31405-A79-000
31220-U03-000
51115-A03-001
61212-A78-000
71238-U04-000
62116-A20-110

FiE

FEHREAH A
IR

AIE% A AARAH A
PP E AR
JHPT4R

1% B BRI B 4 - i
FHE T & E R
FHE - [E E
VaV=E ik e YN

Bifi 25 7

FHEE

[EFEEE

[BITH T8 O 550
TP RRAH (RE AR
PH JELF4R

%4, LR
4WDFHE
VAN Gx
LED¥5 &

Part Name

Handlebar
Grip, Handle
Handle Switch Ass'y, Left

Bottom Clamp, Thumb Throttle

Lever Ass'y,Right

Parking Brake Ass'y
Cable, Throttle

Parking Cable

Bottom Clamp, Handlebar
Top Clamp, Handlebar
Hex Washer Face Bolt
Support, Meter Fender
Handlebar Cover

Washer, Nylon
Screw,Cross

Lever Ass'y, Left(Disk brake)
Cable, Manual Choke
Rear Mirror, L+R

AWD switch

Plate, Indicator Light
LED Indicator

Spec
HY-606M ETE:20mm 42
& FH LT
ATV=/KTL-501-R
B ER RSB/ R 12,7/ 4235.5mm

A09 300cc Utility

M8*65

AL

6.0x14x0.8t

M6*12

B EF B fE R SR e L, SRR B T AR 14/884235.5mm
FP-318-3A/fIEE 2L

a2

3

e e e e e e e T e T e e S AN T N T e e S = W S S = S NN B =Y



F-9 BRAKE

F-9 #l& Item Part No. Part Name Spec

o 1 31345-A27-010 SYE I ER S DY Caliper Ass'y,Rear Right A< A BC-820
2 31346-A27-010 BRI B R B4Rk Caliper Ass'y,Rear Left A4 H BC-820
3 31337-A03-000 Y& 4H (N4 &—F) Brake Pad , Front Disk Brake 3B31313-T3/3B31315-T3(BC-820)
4 91710-10022-14G-1 7N A% H IR (%) Hex. Bolt, Flange M10x22
5 93100-05310-10W SETH EAE Washer , Plate 5.3%10%1
6 31210-U03-010 BB R - 1% Parking Cable, right rear
7 31210-U03-000 R Kt Parking Cable, left rear
8 31335-A03-000 TR E-REHAE R Caliper Ass'y,Front Right HLA%30mm/2k< A BC-820
9 31336-A03-000 FERIRIEER B4Rk Caliper Ass'y,Front Left i 7%30mm/z < /7 BC-820
10 93100-08217-10W-1 S E Washer, Plate 8.2x17x1.0
11 91710-08018-12G-2 7N B (%) Hex. Bolt, Flange M8x18
12 31305-A13-000 Rl EEAE Brake Disc,Front
13 91831-A13-000 el R [ AR Bolt, Brake Disc
14 31350-A27-000 Tl EAE Disc Plate
15 92230-A01-001 FHEEIRARAH Bolt, Adjusting 8mm(500.A)
16 83111-A27-000 pallERis ECY Cable Holder
17 94005-05020 T TH S Pin 5%20
18 83114-A27-001 HLREE A Plate
19 83112-A27-000 BLR[E IR Plate, cable
20 93300-0509-07 ]G Spacer 5.3%8.5%6.5
21 83113-A27-000 HRRER Plate
22 94000-01620 BHALIEY Cotter pin 1.6x19
23 83113-A27-010 BUER A Plate
24 91700-06016-10G NS H IR Hex. Bolt, Flange M6x16

o

g\[\)-lk-lkr—t>—a>—~>—a>—A_l>_J>~r—x>—a

[N S I e e e e T e = T VO I )



F-10 i i &

F-10 FUEL TANK

Item
1

O 0 3 O WD &~ L o

O DN DO DN DN — = = = e e e e e
N W N — O O 0 3 O i AL — O

Part No.
12100-A13-012
12150-A03-001
12105-A03-000

91760-06014-05G

12310-A03-000
97411-095-08
12313-A03-101
97411-078-06

91700-06028-10G-1
93100-06524-16G

91762-05030-04

91750-06020-10G-1

12115-A03-003

91710-05016-08B

72261-U03-010
12101-A03-000
93502-A03-001
72125-A01-000
12110-A01-100
83158-A76-000
91837-A13-000
83158-A76-010

93100-10022-35C

12155-A03-000

Part Name Spec
DRV EERN: o Tank, Fuel
AoHFEEREE Cap Assembly, Fuel tank
PR Valve, Fuel
N A IR Hex Socket Bolt M6x14
HOHE Tube, Fuel i B 48-6%10.5%240
RER(B-00004-07) Clip FLIKI.5~12
HZEHE Vacuum Tube,Fuel M B 48-4.5%8.5%90
IR Clip FLIET7.8~9.5
TN A& TR Hex. Bolt, Flange M6x28
SETHIEARE Washer , Plate 0.5%24*1.6
INEREIBFRCR ) Hex. Socket Bolt M5%P0.8%*30
7N FA B A R A Bolt, Hex M6x20
YR E Gauge,Fuel Tank 4R =600
7N A& R (M%) Hex Washer Face Bolt M5x16
HFER S E- Fuel Tank Cap
VRUHFE 2 A E Feul Cap, Carrier
e SRR Rubber Washer, Feul Cap
P ZAEA(ET) Heat Cushion(Front)
SRTETAAR(SL) Sponge 15x150mmx15T(3M-9448)
AR -
VAVEELEAEs Bolt, Hex
AR -/
T A Washer, Plate 10x22x3.5
HFERA Metal gasket, Fuel Tank Caj

e S e T\ I = NS B S S S N e B S U B /S S SN NS T NS BN S B NS e



F-11 FRONT WHEEL

F-11 262 Item Part No. Part Name Spec
1 23200-A76-031 Hi{EEHh4H Front Transmission Ass'y B 1$54*46
2 52320-A76-000-1  RifdimdE Eh(A) Knuckle, L. BRI
3 52325-A76-000-1  RiffimdEEEhcE) Knuckle, R. T
4 95250-DAC3055ECS il bearing
5 93405-RTW55 YN Clip, Inner RTW-55
6 52316-A13-000 ABFE AT
7 93406-STW31 AN Cir Clip STW-31
8 23105-A40-000 1% T P 5] 1 Wheel Hub ,Rear
9 23201-A40-010 CHIHI C-ring
10 24205-A40-001 B Pzl (95K Wheel Rim(Steel),Front 12x6
11 24190-A03-100 TG HETE Tire Nut, Steel Rim A03 A06 #FE
12 24110-U03-000 HimAG (A Tire,Front 23X8-12 4PR DI2024
13 24106-A01-000 JE\HE Tire Valve, Steel Rim TR-412, &&= H
14 52320-A76-000 FiT i ] N AH (75)
15 52325-A76-000 FiT i ] i AH ()
16 23244-A76-010 DOIPEEEAH (Edm#a H])-AT  DOJ Boot Kit
17 93615-A40-010 a2 cap
18 23243-A40-000 BIEEEAH (EmAa ) BJ Boot Kit
19 92141-18-30W G (E 524 RS Nut, Insert Lock
20 94000-04046 FECI8Y Cotter pin 4%46

Ngé

DO DO DD DN DN 00N NN N



F-12 iz

F-12 REAR WHEEL

Item
1

O OO0 1 O Uit B~ WO

[\ S I S I S I NS I NS I N I e S e e e e T e T
N B~ LW DD — O© O 0 3 O Lt M W DD — O

Part No.
23200-A76-001
23200-A76-011

52340-A76-000-1
52345-A76-000-1
95250-DAC3055ECS

93405-RTW55

95310-A13-010
93300-1018-76
93609-A03-110

91700-10095-14G

92130-10S-14W
23105-A40-000
92141-18-30W
24206-A40-001
24190-A03-100
24115-U03-000
24106-A01-000
91805-A01-000
52340-A76-000
52345-A"76-000
23243-A40-000
23244-A"16-000
93615-A40-010
23201-A40-000
94000-04046

Paste 3 EOIL AN
1% EHhE

TR B[R9 (/)
TR AR R C5)

S
PERZE

AEEHTHEGE)

b E
PhRE
NG R
& IHI5E MR
1 Wi ] 5]

EEliRise e qinpiedls

i ] (520)
mAGERNE
mAE(1R)
JeE\ i
TR

REm B ()
EmEE I EhH ()
BIPEEE4H (mAG )
DOJ;EEEAH (B tma -1

i el
CHUA
F 185

Part Name
Rear Left Transmission Ass'y
Rear Right Transmission Ass'y

Knuckle, L.
Knuckle, R.
bearing
Clip, Inner

bushing, Contain O1l, A-arm

Spacer tube
Cover,Pivot Dust

Hex Washer Face Bolt
Nut, Insert Lock
Wheel Hub ,Rear

Nut, Insert Lock
Wheel Rim (Steel),Rear
Tire Nut, Steel Rim
Tire,Rear

Tire Valve, Steel Rim
Grease Valve

BJ Boot Kit
DOJ Boot Kit
cap

C-ring

Cotter pin

Spec
FHIC18H4*46
BHIC18H4*46

RTW-55

10*18*76
12/28*35%6
M10x95

A03 A06 §5FEIFH
23X10-12 4PR DI-2024
TR-412, $FEIHH
MO6(k) A 4.2

4%46

DO DO NN = = NN 0NN N DD OO PN 00 DN DN



F-13 REAR AXLE GEAR CASE ASSY

F-13 o dadd 2 i

1

O o0 3 O U &~ WL O

—_
(-

[tem

Part No.
33000-A76-000
33105-A76-000
91700-10120-14G
92130-10S-14W
33600-U03-000
91761-10018-08B
15108-A06-000
97411-085-06
96100-659009
96100-356109

& AR AR

1% e R [ 1 B
NP4 H R

S IHITH B2

1% - Eh

7N R IR ()
SR KE

IR

SHES

SHES

Part Name
Rear Axle Gear Case Ass'y
Holder
Hex. Bolt, Flange
Nut, Insert Lock
Cross Shaft Unit ,Rear
Bolt, Hex, Socker
Hose, Pressure Release
Clip
Oil Seal
Oil Seal

Spec

M10x120

MI10*18

i L 480(4.5+8.5%470)
FL1K%8.5~10.6
65%90%*9

TC 35_61_09/13

Q'ty

e\ I e e N = S \NO T N IR = S =



F-14 FRONT DIFFERENTIAL

P-14 # £k B48& Item

1

O 0 3 O b M W

—_ = = =
N W NN = O

Part No.
34000-A76-010
34540-A78-002
33354-A78-000
93100-10032-30G-1
91700-10030-14G
97411-A01-000
93514-A13-000
15108-A06-000
97411-085-06
97416-500-07
97416-535-07
33610-E33-000
96100-355509
96100-356208

il 72 R B ARk
(e B
S TH] FA P

N4 EITR RS
IR

5=

SR KAE

IR
HIRCHEER)
HIRCHEEER)
radhies

JHES

JHES

Part Name
Front Differential Ass'y
SERVO MOTOR COMP
Dust Cap, Shaft
Washer, Plate
Hex. Bolt, Flange
Clip
hose, Back-pressure
Hose, Pressure Release
Clip
clip
clip
COUPLING
O1l Seal
O1l Seal

Spec

10x32x3
M10%*30
172"/ hp1506-120(FE 55)

M 5 (4.5%8.5%470)
FL1K8.5~10.6

EHC2 7*50

EHC2 7%53.5

35%55%9
35%62*8

BACK

Q
)

i\ e e T e e e e T e e e e



F-15 k4

F-15 RADIATOR

Item
1

O 0 3 O D B~ Lo

[\ T N T N TN NG T N SR NG T N T NG RN N0 JNN St Sy SS Gy S G A G R G UG GRS
O 1 O L A LD — O O 0O 0N UL AW — O

Part No.
15230-A13-011
91700-06016-10G
91750-06025-10G
15233-A13-000
15233-A76-010
15233-A76-020
15229-A03-000
15232-A01-000
97411-230-12
97411-260-12
83148-A13-000
15107-A13-000
91760-06014-05G
97411-106-08
71310-A13-000
15105-A03-000
12205-A01-001
15250-E12-001

91750-06014-10G-1

15108-A76-000
97411-078-06
97411-075-08
97414-027090
97412-A01-010
71316-U03-000
91700-08012-12G

91700-08016-12B-1

93100-08419-15B

TKFEHERY

VAV ke disL e
7S AT R
RHIKE
AAIKE
BAIKE

7K O%E4E
KEaE

IR

IR

H7K 1 SH4H [ 2 e
BlI/KFEKE
NS
IR
BIZKFE S HE AR
BlI/KFS
MO ZE TR
JEVE= 5 8]

7N AT R
SKE

IR

IR

IR

IR
JEVEE R AR

7N A4 TH B2 -ENG
VaVekediit YEs

S TH B

Part Name

Radiator Assembly
Hex. Bolt, Flange

Hex. Bolt,Flange, Washer

Hose , Liquid

Hose , Liquid(Radiator-Cylind

Pour Set

Cap, Radiator
Clip

Clip

Bracket, Pour Set

Hose, Aux Liquid Bottle

Bolt, Hex, Socker
Clip

Aux. Liquid Bottle Holder

Aux. Liquid Bottle
Cap, O1l Tank

Fan Switch

Bolt, Hex

Hose, Pressure Release
Clip

Clip

Clip

Clip

Plate, fan

Hex. Bolt, Flange
Hex. Bolt, Flange
Washer, Plate

Spec
==
M6x16
M6X25

(KFE-7KFEaE)
JKFG-7KZE 21%29
(RELTH-7KF8) 21*29

a/KiEE

FLIE23~28
FLIR26~32

7%11*950
Mo6x14
FLIZ10.6~13

PPH'EE

M6x14

FL1%7.8~9.5
FLIET.5~9.5
ZHC 16-27*9W
MinHC-1 743

M8x12
MB8x16
8.4%19*1.5

Qty

O DN DN — /= = = = W= = NN NN NN



F-16 BRAKE OIL TUBE (Double Hand Brake)

Item
1

o0~ O i LN

Part No.
92130-06S-10G
31229-A03-122
91830-A01-000
93101-10515-12-1
91700-06025-10G
83115-A03-010
91825-05016
31225-U03-000

I IRIE
FIRIEE =3
HE IR

S [T EA
IR IR
KHEEEER
ElEER g =ped]
RHEH=IEE

Part Name Spec

Nut, Insert Lock M6
Hose, Hand Brake
Bolt, O1l Hose
Washer, Copper
Hex. Bolt, Flange
Holder, Brake Hose
Philips Screw, Round head, Tap M5x16
Hose, Rear Disk Brake

10.5x15x1.2
M6x25



F-17 a8 #48

F-17 GEAR

Item
1

O o0 3 O L B~ LW N

e e T S e N e e T
~N O U AW N = O

Part No.
41075-A76-001
91710-08035-12G
41062-A76-000
92130-06S-10G
41603-A03-000
92120-06-10G
91700-06025-10G
94005-08042
93100-08217-10W-1
94000-01620
97275-A03-001
41070-A06-100
41080-A13-000
91760-05012-05W
93107-15220-10
93300-08020-07-1
92130-08S-12G

HREEENR- [

PN IR )

HRAE BT ik
S IHIvH 5 BRI
HHERE

N IR
N R
77 IH B
gk

A L15H

(=] iz 58 - FEAEAR
HHER

HEAEEA

N E IR
A HIFEI(SKS)
HbE

S IHIE 1 AR

Part Name

Rod Ass'y, Change Handle
Hex. Bolt, Flange
Support, Shaft Stick

Support, Gear
Nut,Hex. Flange
Hex. Bolt, Flange
Pin

Washer, Plate
Cotter pin

Spring, Gear
Shift Stick

knob ,shift stick
Bolt, Hex, Socker
Washer , Plate(SK5)
Spacer tube

Nut, Insert Lock

Spec

M&x35

Mo

M6

M6x25

8x42
8.2x17x1.0
1.6x19
#£E1000PCS

K © LHNR/#E:PPR
M5X12

15.2%20%1.0

8%20%7

M8

3

G UL G UG VR GHR S GH G G N T S CHG GGy



B-18 A7 #% B.(#R %)

F-18 FRONT/REAR FENDER

Item

1

O o0 3 O Lt &~ WD

—_ = = =
N WO = O

Part No.

72205-A13-011-RE  FijZ
72210-U03-000-RE 183

72245-A13-000
71423-U03-000
71421-U03-000
72225-A06-100
72230-A06-001
72260-A06-102
72255-A006-101
72265-A06-100
72270-A06-100
93611-A03-001
91825-04012-1
61225-A06-000
61220-A06-000
91731-06015S-1
93104-06014-08
92210-A01-100

93300-08020-07-1

72130-A27-000

91700-08065-12G-1
91750-06020-10G-1

97305-A31-000
72261-U03-000
93611-F33K7A
91731-06012S

72248-A09-100
93613-A76-000
93613-A76-010
72125-A01-000
72130-A12-000
72134-A36-010

91700-08016-12G
93100-08522-20G

RIS
L
i
G
st
S b2
STHEE

GRS
ERYE
SRST

B B

ClEEpasd=pied]

BV I e 5
BYIREH

ElEERa ey e @S 75:0)

[ERERAFE]

URLBENE (2 7] %)

Bl
R 1% E

N IR

N A R iR A

BB
HAERT & &
HBHIE

[BIFE - SR (A )

A REfT=
HELZE-H
HEFLIE-
RS {GN))
PR -2 &
PRl R
N R
-

Part Name

Fender,Rear

Holder

Seat

Side Panel, Right

Side Panel, Left

Fuel Tank Cap,Top
Cover, Shaft Stick

Cover, Right Storage Box
Cover, Left Storage Box
Rivet,Rubber

Philips Screw, Round head, Tap
Hinge, Storage Box
Lock,Storage Box

Bolt, Cross

Washer, Nylon

Nut, U shape

Spacer tube

Heat Cushion

Hex. Bolt, Flange

Bolt, Hex

Fuel Tank Cap
Rivet, Rubber
Screw,Cross

Front Bumper Cover
Plastic Plug

Plastic Plug

Heat Cushion(Front)

Hex. Bolt, Flange
Washer,Plate

Spec
ENZKFLATL B HFE LR
4L
SEEE A AL

PA6+20%3R7 48+ 5 Do 48,
B
o

M4x12
MFZn2-K($EFE 2 )

M6x15 [ #E =]
6.0x14x0.8t
A-00083-07
8%20%7
114.5%228.5%4t
M8*65

M6x20

F33K7A
M6%*12

B
LENEE

216%107*4t
120%70%*4t
M8x16
8.5x22x2.0

o

—_ = i e e e e e e

—
(020

DO OO H— H— /= = = = NN = NN NN NN DN DN N



F-18 &7/ A (48 62)

F-18 FRONT/REAR FENDER

Item
1

O o0 3 O Lt &~ WD

e e e e
M~ W NN o= O

Part No.
72205-A13-011-RE
72210-U03-000-RE
72245-A13-000
71423-U03-000
71421-U03-000
72225-A06-100
72230-A06-001
72260-A06-102
72255-A06-101
72265-A06-100
72270-A06-100
93611-A03-001
91825-04012-1
61225-A06-000
61220-A06-000
91731-06015S-1
93104-06014-08
92210-A01-100
93300-08020-07-1
72130-A27-000
91700-08065-12G-1
91750-06020-10G-1
97305-A31-000
72261-U03-000
93611-F33K7A
91731-06012S
72248-A09-100
93613-A76-000
93613-A76-010
72125-A01-000
72130-A12-000
72134-A36-010
63300-A76-000
91700-08016-12G
93100-08522-20G

i
i

RIS
L
i
G
st
S b2
STHEE

GRS
ERYE
SRST

B B

ClEEpasd=pied]

BV I e 5
BYIREH

ElEERa ey e @S 75:0)

[ERERAFE]

Part Name

Fender,Rear

Holder

Seat

Side Panel, Right
Side Panel, Left
Fuel Tank Cap,Top
Cover, Shaft Stick

Cover, Right Storage Box
Cover, Left Storage Box

Rivet,Rubber

Philips Screw, Round head, Tap

Hinge, Storage Box
Lock,Storage Box
Bolt, Cross
Washer, Nylon

UZIHEME (2 1] £5)(1000 A Nut, U shape

Bl
PR -2 &

NG IR

IR IR

BT
AR

HBITE

[BIBE - SRR (A )

A REMEE
HELZE-H
izl Sl Svin
Bz (AT
Przh-12 &
Prrzh - BT A
NG IR
S

Spacer tube

Heat Cushion
Hex. Bolt, Flange
Bolt, Hex

Fuel Tank Cap
Rivet, Rubber
Screw,Cross

Front Bumper Cover
Plastic Plug

Plastic Plug

Heat Cushion(Front)

Speedometer Ass'y
Hex. Bolt, Flange
Washer,Plate

SNKFLALE/H
&L
SEEE AL

S ke

&

Spec

PA6+20%3R7 48+ 5 Do 48,

LEYEE)
B

M4x12

MFZn2-K(FEF¥ 2 )

M6x15 [ #E =]
6.0x14x0.8t
A-00083-07
8%20%7
114.5%228.5%4t
M8*65

M6x20

F33K7A-3000.A
Mo6*12

i
EANES)

216%107*4t
120%70*4t

M8x16
8.5x22x2.0

FLIBGT

3

—_ = i e e e e e e

—_
(020

DO OO0 = = = = = = = NN NN NN RO B~ oo



p—5

F-19 A7/ 5 4

F-19 FRONT/TAIL LIGHT

Item
1

O OO0 3 O L B~ LN

e e T e T e T S S
[ N O U N S &)

16

Part No.
62205-A20-000
62207-A06-010
72252-A13-002
91750-05012-08B-2
72253-A13-010
92130-06S-10G
93100-06013-10W-2
91731-06012S
62215-A27-010
62220-A27-010
91825-04008
62210-A01-000
62230-A01-000
62225-A01-000
92120-10-14G
83131-U03-000
91750-06014-10G-1
71258-U05-000

AFE(Hi / Lo)
KNG )&
FIE) T

7N FE B AR R A
S E -

S IrIgH  A2E
S [ AR

[BI5HE -+ 48 (A )

AR [ A
FERTTT EAE
BB+ H BT
e
FEARTTIRIRE

1R T FAE
AVEKAEIL A
R ] X B
ALk alis kN
EIRAICICARTVERS

Part Name
Head Lamp Comp
Bulb, Bright
Front Light, Cover
Hex. Bolt,Flange, Washer
Plate, inner light

Washer , Plate
Screw,Cross

Signal Light, R Front
Singal Light, L. Front

Spec
LOF
H4-55W

M5x12
M6

6x13x1.0
M6*12

Philips Screw, Round head, Tap M4x8

Tail Light Comp

Singal Light, L. Rear
Signal Light, R. Rear
Nut,Hex. Flange

Holder, License Plate
Bolt, Hex

Signal Light Support,Front

T003-UNL
KEB7-EKS-L-KM
KEB7-EKS-R-KM
M10

Mox14

3

NSRS O R i e e oI (O R SN SN (O N S A (S )



F-20 ELECTRONICS

Item

1

O© 00 3 O L AL

[NCRE NG (O R NS I NS H N N S S S e e e e e e e
0O O AW = O 000N WY — O

Part No.
63205-A76-000
83146-U03-000
63155-U03-000
12110-A03-010
63100-U04-001
61106-A06-002
61209-U03-000
61115-A13-000
83133-A76-000
61130-A03-001
61145-A03-100
61150-A03-101
61109-A03-000
61120-A27-010
93100-08522-20W

93705-TSL48200YB

91700-06012-10G
91750-05016-08G-1
91732-06012G
91700-06016-10G
93612-A27-010
61105-A06-000
61108-A03-000
92130-08S-12G
61155-A06-000
91700-08016-12G
93150-0611
93705-CV300SBK

Part Name
B Battery
EIE E Holder, Battery
& ELis i Connect Wire, Rear Light
SREDEANT Sponge
R Main Wire Ass'y
B FHRHAE R Main Switch Ass'y
BRI Cable, speedometer
CDI&EFtH C.D.I Unit
BEELGEENR Holder, electrical wire
LE)ER Starter Relay
1IN Horn
77 A pE e Blinker Relay
e R AR BB 4B Iegnition Coil Comp
B TaEREs Rectifier & Regulator
SEHEE Washer,Plate
ARG Strap
AR Hex. Bolt, Flange
vav=|ihg-lEl e Bolt, Hex
Ay EL Screw,Cross
INAGHITE R Hex. Bolt, Flange
B Cap, pipe
BIREH Lock, Main Switch
FHuH Lock, Handle Bar
& THISE 5 1EIE Nut, Insert Lock
RIS EDS Relay, headlight
VaV=EdriL i
s TSNS EEF](EOW)  Washer
RFCRE) Strap

GTX14-BS

60*15mm*3T(6408)

EERPH(AR R 370)/FHE 8/ S0

Spec

2 R/PRZE7500rpm

WG E

40W

8.5%22%)
E4.8x200mm
M6*12

M5x16

M6X12

Mobx16

CA35 1 3/3"JE}E
370

M8
MB8x16

RR6IIMELL
EH4.8mm*30cm

Q'ty

RO e e s e e e e e e

[\
wn

wn o— AW N = = = NN NN



F-20 ELECTRONICS

Item

1

O© 00 3 O L AL

[NCRE NG (O R NS I NS H N N S S S e e e e e e e
0O O AW = O 000N WY — O

Part No.
63205-A76-000
83146-U03-000
63155-U04-000
12110-A03-010
63100-U04-001
61106-A06-002
61209-U03-000
61115-A13-000
83133-A76-000
61130-A03-001
61145-A03-100
61150-A03-101
61109-A03-000
61120-A27-010
93100-08522-20W

93705-TSL48200YB

91700-06012-10G
91750-05016-08G-1
91732-06012G
91700-06016-10G
93612-A27-010
61105-A06-000
61108-A03-000
92130-08S-12G
61155-A06-000
91700-08016-12G
93150-0611
93705-CV300SBK

Part Name
B Battery
EIE E Holder, Battery
& ELis i Connect Wire, Rear Light
SREDEANT Sponge
R Main Wire Ass'y
B FHRHAE R Main Switch Ass'y
BRI Cable, speedometer
CDI&EFtH C.D.I Unit
BEELGEENR Holder, electrical wire
LE)ER Starter Relay
1IN Horn
77 A pE e Blinker Relay
e R AR BB 4B Iegnition Coil Comp
B TaEREs Rectifier & Regulator
SEHEE Washer,Plate
ARG Strap
AR Hex. Bolt, Flange
vav=|ihg-lEl e Bolt, Hex
Ay EL Screw,Cross
INAGHITE R Hex. Bolt, Flange
B Cap, pipe
BIREH Lock, Main Switch
FHuH Lock, Handle Bar
& THISE 5 1EIE Nut, Insert Lock
RIS EDS Relay, headlight
VaV=EdriL i
s TSNS EEF](EOW)  Washer
RFCRE) Strap

GTX14-BS

60*15mm*3T(6408)

EERPH(AR R 370)/FHE 8/ S0

Spec

2 R/PRZE7500rpm

WG E

40W

8.5%22%)
E4.8x200mm
M6*12

M5x16

M6X12

Mobx16

CA35 1 3/3"JE}E
370

M8
MB8x16

RR6IIMELL
EH4.8mm*30cm

Q'ty

RO e e s e e e e e e

[\
wn

wn o— AW N = = = NN NN



	F-21 Air Filter Ass'y
	LIST
	F-1 Exhaust
	F-2 Chassis 
	F-2 Chassis  (U04)
	F-3 A Arm,Rear 
	F-4 Rear Shock
	F-5 Front Shock
	F-6 Footrest,Bumper
	F-7 Steering,Shaft, Link
	F-8 Handle Bar (Double Brake) 
	F-8 Handle Bar (U04)
	F-9 Brake
	F-10 Fuel Tank
	F-11 Front Wheel
	F-12 Rear Wheel
	F-13 REAR AXLE GEAR CASE
	F-14 FRONT DIFFERENTIAL
	F-15 Radiator
	F-16 Brake Oil Tube 
	F-17 Gear
	F-18 Fender
	F-18 Fender (U04)
	F-19 Light
	F-20 Electronics 
	F-20 Electronics  (U04)



